Thunder
Tger

No0.6573-K

The contents are subject to change without prior notice due to product improvements and specificatrion changes.

Instruction Manual & Parts Gatalogue

Introduction

Thank you for purchasing this Thunder Tiger product. This manual contains the steps and instructions required to
assemble your car. Please read this manual completely before attempting to start maintenance. Follow the directions
in this manual closely to reduce problems during operation. We offer online help on our www.acehobby.com or
www.thundertiger.com and forums and our product specialists are ready to take your call if you have any technical
guestions. Have fun and enjoy the exciting world of R/C.



SIS

-

Safety Precautions

Please read all of the instructions and familiarize yourself with the product and its controls before operation.

1. This product is not a toy. It is a high performance model therefore it is important to familiarize yourself with the model,
its manual, and its construction before assembly or operation. Adult supervision is necessary for children operating this
model.

2. Always keep this instruction manual on hand during assembly and for operating reference.

3. Do not use a power screwdriver to install screws into plastic parts. A power screwdriver’s high rotation speed can heat
up the screw being installed which can result in some melting of the plastic parts or stripped threads.

4. For best performance, it is important to make sure all the moving parts can move freely without binding.

5. This product, its parts, and its assembly tools can be harmful to your health. Always exercise extreme caution when
assembling and operating this product. Keep away from any high speed rotating parts during operation.

items Required For Operation

Charger

Hex Wrenches
1.6/2.0/25/3.0mm

Tools Required For Assembly

Philips Screwdrivers Needle Nose Pliers
‘ é [T
£

Super Glue Thread Locking Adhesive Groase
Lexan Body Curved Scissor Ruler (CA Glue) (Threadlocker)

1




@—lm

Manual Format
How to read the instruction manual?

A: The manual displays some actual size
drawings, and part quantities used.

B: All parts, except screws, are identified by
their order numbers. When purchasing
spare parts, identify the part required and
cross reference this to the spare parts list
at the end of this maunal, which shows the
spare parts and the corresponding order
numbers.

2}

¢ This instruction manual uses several
symbols. Pay careful attention to them
during construction. Details are given at
the bottom of each page.

Example

Y ———ry

(T Zdmm
FHPS Sorew

L

B 3uamm
Sed Sorew

Symbols Used Throughout The Manual

Apply C.A Glue

Y

i Apply silicone oil
d oil 2y

Assemble as many times as specified

X

Assembile left and right side the same way

N

D

3

Assemble in order

) (¢
®

2

(5]

Bl

Drill holes with the specified diameter

\.(

[ Hint

4l

Must be purchased separately

Cut off shaded portion

Ensure smooth, non-binding movement when assembling
Attention
"R

Cut off excess

Apply threadlocker

Apply grease

7




(jo - 7

(516 mm
BALL STUD

e Apply silicone ol
b oil R




==

[1] FRONT - WHITE SPRING }(2

ags

i

E-CLIP C:L }g@ _Q

) 4 ;ﬁf@ _j
@ TPa

o, , ﬁ— Y b

el
=

Y

ey Ui

Oll g %}Wﬁ%ﬂ @\ @ FU"Y extend shaft E‘
I —

@) Partially add oil & Let
bubbles clear [4]

|X2‘ (3) Push shaft in until spring
touches shock body [5]
I&ﬂﬂﬂﬂmﬁ_} @ Fill with oil & Install cap [&]

E i) Assemble in order E Apply silicone oil
|




Z)5x10 x4 mm
BEARING

@) 4xBx3mm
BEARING

r'/__-\-.
j_[ ,\(_j/l _______________ 6

@) M3 x Bmm

¢ ' @)

“ NOTE DIRECTION 20] @"‘g ‘9
V)
: 5o

FHCS Screw
\ /E\
[ )—a
g ] _
(5) M4 x 12 mm | f (’j_]
FHCS Screw [ 2y
[ o | &) 4 mm
(o) “ NOTE DIRECTION 20 i —
1
{ o
] J(Q)—4 SERVO Sold Separately
@) M3 x 10 mm (7]
BHCS Screw
£
E
USE AS s
NEEDED

Must be purchased separately “ Aftention




O

Lg
(> O ~N D B

I,ul'u'l3x8mrn III -
BHCS Screw ll-*\*d AN ¢l s s
_ AT o ffe—pa |,
A1) Q- {\.\‘? y v o L)
|¥‘a ;:I |I ﬁh I

| )
' J . N\ o
|| _@:@/ji———-“@ LT _'—-—_———_::‘5\ U_Ilng ||

I;/R Assemble left and right side the same way

6



SIS

-

D =

> ©

(1) M3 x 8 mm
FHCS Scraw

CURVED RIB TOWARDS TOP

[¢]

“ Attention




@

WASHER

(2) M2.5 x 6 mm
BHCS Screw

> ©-e

) M3 x 12 mm
BHCS Screw

= (@) )

@) M3 x 8 mm
FHPS Scraw

@ EBx12x4mm
BEARING FL

B M3 x 8 mm

BHCS Screw

“ Attention




DO o

(1) M4 x 6 mm PIM
FHCS Screw

Z) SWINGARM SPACER

@) 6x12 x4 mm
BEARING

I=JORSP

(@) M3 % 10 mm
FHCS Scraw

“ MOTE BELT ROUTING IW

“ Attention E Apply C.A Glue




@‘Im

RECEIVER
Sold Separately [12]

Z) M3 x 10 mm
FHCS Screw

vt

(3 M4 x 10 mm
FHCS Screw

I—(c)-

(4) M4 x 18 mm
FHCS Screw

ESC Sold Separately

13

[— @ 2 2
(51 M3 x 10 mm
SHCS Screw

“ Attention Must be purchased separately

10




MEx12x4mm
BEARING

(= @

() M3 x 8 mm
BHCS Screw

@ AXLE SPACER

(B0 — 12

@) M2.5 x 8 mm
SHCS Screw

B 4x8mm
WASHER

[B) M4 x 14 mm
BHCS Screw

— ®-

(T M4 x 14 mm
FHCS Screw

“ Attention E Apply C.A Glue

1"



Qe

SLIPPER ADJUSTMENT

First set slipper nut ® Then add 1/4 turn. Add
flush with shaft more for less slip, add
less for more slip. |ﬁ|

?_f -y Compress slipper j{\
=t d spring fully before A4
/ installation EI g
' 2 -
te

N

(Z) M3 3 mm
SET Screw

(@) M3 x 8 mm
FHCS Screw

@) CONE WASHER

“ Attention Must be purchased separately

12



BATTERY Sold
Separately [18]

T~ RUBBER BANDS ~

4 mm
BALL STUD

| O

(2) SERVO HORN RING

(@) SERVO CONE WASHER

SELECT

FOR SERVO
BRAND [19]

“ NOTE DIRECTION [20]

Must be purchased separately “ Attention

13

APPROPRIATE
SERVO HORN




SIS

Cut 2.5mm screw holes
(Marked by dimples)

Cut out shaded

areas 22|

Cut 2.5mm screw holes Cut 9mm slipper
(Marked by dimples) clearance hole
(Right side only) 24]

Cut 8mm body mount holes
(Marked by dimples) [23]

Cut out shaded

areas 2z Cut out shaded

areas 2|

Cut mm body mount holes
Cut 2.5mm screw holes !
(Marked by dimples) 1] E (Marked by dimpies) 23]

Cut off shaded portion E Drill holes with the specified diameter

14



@‘Im

| STEP16 3
INSTALL INSIDE BODY [25]
“ INSTALL NOSE FAIRING

AND PLASTIC PARTS
USING FASTENERS
SHOWN. 26|

= © 4
AYM25x8m

BHCS Screw

> ©—:

(21 M2.5 x 6 mm
BHCS Screw

, E ©
“ ASSEMBLED BODY SHOULD LOOK L 7 / S5
LIKE THIS [27] ~ LOCK NUT

“ Attention E Apply C.A Glue

15



SIS

Cut clearance

holes for crash .

bars |E ‘E'tr ;
=

i
i INSTALL BATTERY COVER THEN
4'4 SECURE WITH BODY CLIPS [30]

“ Attention E Drill holes with the specified diameter

16



E=D
[II] |::’.!| IR T 4

1) M3 %3 mm
SET Screw

1) M3 x 10 mm
SHCS Screw

(Z) M3 x 8 mm
FHCS Screw

(3) SPACER

% Assemble left and right side the same way

17



L000-800d

9000-800d

8000-800d

6000-800d

9000-800d = g
| .rr..rrur.uu..I...r.rL....

— =

L000-800d

8000-800d

9000-800d 6000-800d

0100-L00d -

Q-

i
Y,

0L00-20ad —
6000-200d —

=)
g

| —\L

6051ad—

0L00-200d — P

P~

LLVEAd

ATaN3SSY

MIOOHS

6000-L00d

98590d ~

6000-£00d \@

8000-L04d

ATSN3ISSY
d3dva 'Ls

18



I M3IA d34d071dX3 S8S

19



0200-0kdd

.ﬁ.’ 50002004 1084 ﬁ_%;an_
&
@)
e = \U/ _____\_ 008004
/_,r\ \ 100500
%

(200-01ad

\
a..i.w. O 005004
WL 9. >
shild @.Mlm__u.l g gl
N
_ sH0E0ad

gs% Z M3IA d3a01dX3 s9S

20




SI=3

B | SUPERBIKE SPARE PARTS

f r\l f ‘-\1
w % % W (6) (6)
L Ao
% % % o e
%, %, %, \N% @
PDO02-0005 BELT PULLEY SET PD04-0002 BALLSTUD SET PDO05-0010 SLIPPER SET

~ || @@ 00

FPDO5-0012 REAR AXLE SET

/__{_-.{_-;:;'-;:-'_ i—zj @ @ gl _,,%
- = =)=
7 88550
.'Il' ] '
It oo D E
e 97 g E; @@
o BB e 00oc:8ik ! ]
ey "Qﬁ = = Y (e
e B @@ OO -] @@@ﬁg ICRORORSY
PDO6-0006 SERVO MOUNT PDO7-0007 SHOCK ABSORBER KIT PDO7-0008 STEERING DAMPER KIT PDOT-0009 SHOCK O-RING / BLADDER SET
eYelel )
Blalalal)
&
oooe®
@'& Q-{i‘h"ﬁj:'{)‘-‘.:."ﬂ%
28 @@@@ g S S S T W
PDOT-0010 SHOCK PLASTIC SET PD0O3-0006 WHEEL HUB SET

ot

-~ -
/_/ /,ﬁ}ﬁ

o

. 6O

R e ]

PDO09-0010 BATTERY BOX

Wb :.".
= £ = ol |
PD0O9-0013 SHOCK MOUNT SET

PD08-0014 RECEIVER MOUNT

L .|
PD0S-0015 SLIDER MOUNT EXTEMDER SET PD09-0016 FORK LEGS (SHORT)
21



=I[=3
B | SUPERBIKE SPARE PARTS

P
R by 7 AR
| l-? ey (] [ \\ £ L @ L=
: '{,f ."?ﬂ " faod = i1 (e ¥ n‘:_r
|6 @l i S v mﬂﬂ\ / J &)
|fﬂ III | L i i b 4 mad "/’_--\ | L'“"ll -~ '
| °|'|l'|’ ” @ = pj, l'!-l f y By ek
\ lo| I —a S W - .
! | ..'g] — Tyl " |"‘} f"lllll A - .
II|I I|I 'i:"'/ ..::'In ) i _\EJI = £ Vo
b OO - &
PD09-0018 FRONT FRAME SET (-5) PD09-0019 REAR FRAME SET

PD0S-0020 BODY / RIDER SET

'-J PETTTD
- Bl ]

R — S i, iy
PD09-0021 HELMET SET PO0E-0022 REFLACEMENT FRONT FAIRING PD09-0023 BATTERY COVER FD10-0019 BIKE STAND SET
G~ G~ ) e
B e gy D ) &) e DDD
i L \E‘-dl ; \‘JI :\:\‘\ H‘H\ e o s
e e ||z AN | | 088
g IS ™ 3 H‘-\.\H \“:\H\_\ ““mg’;‘l :
RIY | N2 | o000
PD10-0020 BODY MOUNT SET PD10-0021 BELT TENSIONER SET PD10-0022 HINGE PIN SET

PD10-0023 HINGE PIN BUSHING SET

@, Ty

",

X 9
L -H-"""- 'r/ i i
% \:\\\\:\\\ . \\\\b \‘I\z\‘ﬁ d@% i L\{\%

X, \

N, VY% Y% %%

PD10-0025 TRIPLE CLAMP SET

PD10-0026 SLIDER MOUNT SET PD10-0027 SERVO WIRE EXTENDER (15cm)

-

(12 (2 4 A
@eoo

PD10-0028 DRIVE BELT (360T) PD10-0029 ALUMINUM SPACER SET  PD10-0030 CONE WASHER SET

22



SI=3

B | SUPERBIKE SPARE PARTS

s PD10-0004 d4 x D8 x W3 (10)
(&) | Pooon4 @26 x 26 05(20) @ PDI00S 12xR22 (20) Sy | POTIS3 RS (20) @ PDIST2  d6 x D12 x Wi 2)
PD1988  d5x D10 x Wé (4)
WASHER FLANGE BEARING BODY CLIPS BALL BEARING
pe . @ PDOST1 M3 (20)
{@) | Po1562 M4 (20) (& | ovsrs 24 (20) £ | roosst M3x3(0) 0 [ hesoh
LOCK NUT WASHER SET SCREW LOCK NUT
PD0977 3mm (20)
@ | PDOSTE 4mm (20) PDOSST M4 x 14 (20)
= | PD1569 2.5mm (20) PDOBET M3 x 8 (20) PDOGTE M3 x 6 (20)
PDG586 1.5mm (20) PDOGES M3 x 10 (20) PDOST7 M3 x 8 (20}
E-CLIP PDO6BY M3 x 12 (20) (=5 | PDOBTS M3 x 10 (20)
PD9008 M2.5x 6 (20) PD1973 Mé x 12 (20)
PRO00% M2.5x A (2] PDE310 M4 x 10 (20)
@ |PD7203 M25 x6 (20) FDO010 M3 x 12 (20) PDOO11 M4 x 6 (20)
B | PoTars M3xi0(0) PDS0T1 M4 x 14 (20) PDBO012 M4 x 18 (20)
PD9007  M2.5 x 8 (20)
SHCS SCREW BHCS SCREW FHCS SCREW

23



@W&lﬁ
loer

IS
M | SUPERBIKE SPARE PART LIST
PART#

DESCRIPTION

NOTE

PD02-0005

BELT PULLEY SET

PD02-0006
FPD0O4-0002
PDO5-0010
PDO5-0011

SPUR GEAR SET (87T)
BALLSTUD SET
SLIPPER SET

FRONT AXLE SET

PDO5-0012
PDOS557

REAR AXLE SET
FHCS SCREW{20), M4 x 14

PDO6-0004

SERVO HORN SET

PDOG-0005

STEERING HEAD

PDO6-0006

SERVO MOUNT

PDOGGT

BHCS SCREW(20), M3 x B

PDOGE8

BHCS SCREW(20),M3 x 10

PDOB69

BHCS SCREW{(20),M3 x 12

PDOBTE
PDOBT7

FHCS SCREW(20),M3 x 6
FHCS SCREW(20),M3 x 8

PDOG78
PDO7-0007

FHCS SCREW(20),M3 x 10
SHOCK ABSORBER KIT

PDO7-0008

STEERING DAMPER KIT

PDO7-0009

SHOCK O-RING / BLADDER SET

FDO7-0010

SHOCK PLASTIC SET

PDO8-0006

WHEEL HUB SET

PDO8-0007

WHEEL RIM SET

PDO08-0008

TIRE INSERT SET

PDO8-0009

TIRE SET

PDO9-0010

BATTERY BOX

PDO9-0011

FRONT SUSPENSION ARMS

PD09-0012

REAR SWINGARM

PDO9-0013

SHOCK MOUNT SET

PDO9-0014
FD09-0015

RECEIVER MOUNT
SLIDER MOUNT EXTENDER SET

PDO9-0016

FORK LEGS (SHORT)

PDO9-0017
PDO9-0018

SWINGARM LEGS (SHORT)
FRONT FRAME SET (-5)

PD09-0019

REAR FRAME SET

PD09-0020
FD09-0021
PD09-0022
PD09-0023
PDO961
PDOST1

BODY / RIDER SET
HELMET SET

REPLACEMENT FRONT FAIRING
BATTERY COVER

SET SCREWS(20), M3 x 3

LOCK NUT(20), M3

FDO973
FDOg77
FPD0O978

WASHER(20), 4mm
E-CLIP(20),3mm
E-CLIP(20), 4mm

FD10-0004

BEARING(10), d4 x D8 x W3

PD10-0019

BIKE STAND SET

PD10-0020
PD10-0021

BODY MOUNT SET
BELT TENSIONER SET

PD10-0022

HINGE PIN SET

FD10-0023

HINGE PIN BUSHING SET

PD10-0024
PD10-0025

NYLON SLIDER
TRIPLE CLAMP SET

PD10-0026

SLIDER MOUNT SET

FPD10-0027

SERVO WIRE EXTENDER (15cm)

PD10-0028

DRIVE BELT (260T)

PD10-0029

ALUMINUM SPACER SET

FD10-0030

CONE WASHER SET

PD1562

LOCK NUT(20), FLANGE M4

PD1569

E-CLIP(20), 2.5mm

PD1572

BALL BEARING(4), 6 x 12 x 4

24



SUPERBIKE SPARE PART LIST

@_IFWITJW
loer

———
PART#

DESCRIPTION NOTE
PD1968 BEARING(4), d5 x D10 x W4
PD1973 FHCS SCREW(20), M4 x 12
PD2177 LOCK NUT(20), M2.5
FDB310 FHCS SCREW(20), M4 x 10
PD6586 E-CLIP(20), 15mm
PD7035 MOTOR PINION GEAR, 21T
PD7293 SHCS SCREW (20) M25x 6
PD7475 SHCS SCREW(20), M3 x 10
FPD9004 WASHER BAG
PDY005 FLANGE BEARING
PDY006 SHCS SCREW(20), M2.5x 8
PD800T BHCS SCREW(20), M2.5 x 6
PD9008 BHCS SCREW(20), M2.5 x 8
FPDY009 BHCS SCREW(20), M3 x 12
PD8010 BHCS SCREW(20), M4 x 14
PDS011 FHCS SCREW(20), M4 x &
PDO012 FHCS SCREW{20), M4 x 18

25



=

-

W

SUPERBIKE OPTION PARTS

b

W v
H_____=-

o=

—

FDO2-0007 SPUR GEAR SET (81T)

PD0OZ2-0008 SPUR GEAR SET (83T)

PD06-0007 FRONT BRAKE KIT

PDO7-0011 SHOCK SPRING SET

AT

L
]

(OO0

Y
A"
& %Y

L

LN ]

PDO7-0012 STEERING SPRING SET

PDO&-0010 ALUMINUM WHEEL HUB (F)

PDOE-0011 ALUMINUM WHEEL HUEB (R)

PD08-0012 WHEEL WEIGHTS (F)

PDO8-0013 WHEEL WEIGHTS (R)

PD09-0024 FORK LEGS (LONG)

FPr::

@O vve

PD10-0031 SLIDER WHEEL SET

PD10-0032 DRIVE BELT (378)

PD0S-0025 SWINGARM LEGS (LONG)

26

PDOY-0026 FRONT FRAME SET (+0)



SUPERBIKE OPTION PART LIST

@_IFWITJW
loer

———
PART#

DESCRIPTION

NOTE

PDO2-0007

SPUR GEAR SET (81T)

PD0O2-0008
PDO8-0007
FDO7-0011
PDO7-0012

SPUR GEAR SET (93T)
FRONT BRAKE KIT

SHOCK SPRING SET
STEERING SPRING SET

PDO8-0010
PDOB-0011

ALUMINUM WHEEL HUB (F)
ALUMINUM WHEEL HUB (R)

PD0O8-0012

WHEEL WEIGHTS (F)

PDO8-0013

WHEEL WEIGHTS (R)

FD09-0024

FORK LEGS (LONG)

PD0O9-0025

SWINGARM LEGS (LONG)

PD09-0026

FRONT FRAME SET (+0)

FPD10-0031

SLIDER WHEEL SET

PD10-0032

DRIVE BELT (378)

27



[dw3u] 183N

[dw3d] 341L
[LMO¥YH] LY3SNI

[LNOH4] 3HIL

dX3 FTLLOEHL
ALY ITLLOMHL

b—r—1 SINIWWOD
== SNOILIGNOD
LNIAA3I

WOVHL

alva ¥aAINa

H3ddis
dNds
NOIMId
HOLOW

Ad3aLlvd

d¥3 Ives

[d] ALy Ixvea

[4] ALy Ives

WY 3¥vd8

dX3 ONIY33LS

ALY ONIY3ILS

/0 9ONIY33ILS

TI0 ¥3dWwa LS

ONIYdS ONIY3ILS

ONRFALS

(d] LHOIAH 3014

"50d 4vE HSYHD
FTONY Nv3T

HLONIT WHYDNINMS
(4] INNOW HO0OHS
[d] 10 MDOHS

[d] NOLSId HOOHS

(4] ONIYHS ¥OOHS

(4] 1HDITH 3a14

WMo ONIHSNE WYY

O] DNIHSNEG WaY

AL9d INNOW WY
HLONIT HHOd

(4] LNNOW HOOHS

[4] M0 HDOHS

(4] NOLSId MOOHS
(4] ONIYdS HOOHS

NOISN3IdSNS LNOHd




@‘nﬁn—dﬁ
| iger

© 20 1 0 manutacured by 1 IHUNDER TIGER CORPORATION
hittp://www.thundertiger.com JD7307K |




	6573 00.jpg
	6573 01.jpg
	6573 02.jpg
	6573 03.jpg
	6573 04.jpg
	6573 05.jpg
	6573 06.jpg
	6573 07.jpg
	6573 08.jpg
	6573 09.jpg
	6573 10.jpg
	6573 11.jpg
	6573 12.jpg
	6573 13.jpg
	6573 14.jpg
	6573 15.jpg
	6573 16.jpg
	6573 17.jpg
	6573 18.jpg
	6573 19.jpg
	6573 20.jpg
	6573 21.jpg
	6573 22.jpg
	6573 23.jpg
	6573 24.jpg
	6573 25.jpg
	6573 26.jpg
	6573 27.jpg
	6573 28.jpg
	6573 29.jpg

